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Lab No.: T-97-284 (MOR)
Client : CAL-GA-CRETE INDUSTRIES, INC.
803 Miraflores
San Pedro, CA 90731
Attn.: Karl Jakel
Subject: 12" x 12" x 3/4" Thick Concrete Paver Tile (Red Clay color).
Specification : ASTM C 674 (Adapted Test Method)

Source : Submitted to Laboratory by Client.

MODULUS OF RUPTURE OF CERAMICS (ASTM C 674 * Modified)

Samples were * cut to 5" x 1" x thickness and dried at 140 ° F for 24 hours. After cooling
to room temperature, samples were tested with results as follows

Tile Width Thick Load Modulus of Rupture
No. Average (In.) Average (In.) (Ibs.) (PSI)
1 1.007 0.808 140 1,278
2 1.016 0.796 142 1,323
3 1.005 0.800 168 1,667
4. 1.000 0.802 130 1,213
5. 1.032 0.798 164 1,497
Average 1376

(Maximum Span : 4.0in.)
Remarks: No ANSI A1 137.1 requirements.

Respectfully Submitted,
SMITH - EMERY COMPANY
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ames E. Parker
stered Civil Engineer No. 41507

Registration Expires : 12-31-99
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ALL REPORTS ARE SUBMITTED AS THE CONFIDENTIAL PROPERTY OF CLIENTS. AUTHORIZATION FOR PUBLICATION OF OUR REPORT. CONCLUSIONS, OR EX-
TRACTS FROM OR REGARDING THEM IS RESERVED PENDING OUR WRITTEN APPROVAL AS A MUTUAL PROTECTION TO CLIENTS, THE PUBLIC AND OURSELVES.



